O NOOGA DL WN--

. MepenHee koneco

. 3agHee Koneco

. 3agHn1 Topmo3

. NMepeaHne amopTHUsaTopbl
. MaHenb npu6opos

. ®apa, obTekaTenb ¢apbl

. 3agHee Kpbino ¢ hoHapem
. MepepnHee Kpbino

KaTtanor Motard



1. MNepepHee Koneco

19

No. |Part No. HanmeHoBaHwue Qty
1 54091QMN2010 Koneco nepegHee B Front wheel 1
cbope GYM-Tun

1A |54091QMN2011 Front wheel 1

2 54143QMN2010 Rim assy, front wheel 1

3 55311QMN2010 Rim, front wheel 1

3A |[55311QNA2010-022 Rim, front wheel 1

4 55321QMN2010 Spoke, front wheel inner {18

5 |55322QMN2010 Spoke, front wheel outer {18

6 [55326QMNZ000 Nipple 36

7 55200QMN2010 Tube assy, inner 110/70-|1
17M/C

8 55110QMN2010 Tire comp, outer 110/70-|1
17M/C

8A |55110QNA2010 Tire comp, outer 110/70-|1
17M/C

9 55211QMN2010 Protector, inner tube 1

10 ([54711QLY2010 Axle, front 1

11 |54225QMNZ050 Spacer, front left 1

12 (055800Q006202 Bearing 6202-2RS 2

13 |54731QLYZ000 Spacer, front wheel 1
bearing

14 |59411QMN2000 Disk, front brake 1

14A 159410QNA2000 Disk, front brake 1

15 159421QLYZ000 Bolt M8x20 4

16 |54893QMNZ000 Oil seal 1

17 |54600QMN2010 Box assy, speedometer |1
gear

17A |54600QNA4000 Box assy, speedometer |1
gear

18 |03451Q050161 Screw M5x16 1

19 (54012QLYZ000 Rim assy, front wheel 1




2. 3agHee Koneco

-15/16/ 17—

-12/13/14

—1

No Part No. HavnmeHoBaHue Description Q'ty
1 64091QMN2091 Koneco 3agHee B cbope |Wheel, rear 1
GYM-Tun
2 640110QMNZ121-017 Rim assy, rear wheel 1
3 641110Q0MNZ121 Rim assy, rear wheel 1
4 |64813QMNZ120 Oil seal R 1
5 |055700Q006302 Bearing 1
6 |64732QMNZ120 Support 1
7 64731QMNZ120 Spacer 1
8 |055700Q006302 Bearing 1
9 64811QMNZ120 Oil seal L 1
10 [64737QMNZ120 Spacer R, rear axle 1
11 |65311QMN2010 Rim, rear wheel 1
11A165311QNA2010 Rim, rear wheel 1
12 |65331QMN2090 Spoke L, rear wheel 9
13 [65321QMN2090 Spoke R, rear wheel 27
14 |55326QMNZ000 Nipple 36
15 [65200QMN2010 Tube assy, wheel inner |1
16 [65110QMN2010 Tire comp, rear 1
17 [552110QJLZ000 Protector, inner tube 1
18 [64750QMNZ120 Spacer L, rear axle 1
19 ([64511QMNZ121 3Be3ao4ka Lenu Sprocket, rear 1
Begomasi GYL-tun
19A |64511QMN2071 Sprocket, rear 1
20 |[64683QMNZ120 Bolt M10x1.25x45 4
21 054090101101 Nut M10x1.25 4
22 |64711QMN2070 Axle, rear M14x274 1
23 169211QMNZ120 Ouck TopmosHon 3agHui |Disk, rear brake 1
GYL-tun
24 159421QLYZ000 Bolt M8x20 4
25 054200021141 Washer 14 1
26 |054090Q091141 Nut M14x1.5 1




3. 3agHun Topmo3

4. NMepeaHue amopTnsatopbl

No. |Part No. Q'ty

1 69011QMNZ121 Topmo3 3agHui B coope |Rear disk brake assy 1
GYL-tun

2 69600QMNZ120 UnnnHap 3agHero Cylinder assy, master 1
Topmo3sa GYL-tun

3 37701QMNZ120 BbikntovaTenb koHueBown |Reservoir, brake fluid 1
GYL-tun

4 [69645QMNZ120 Nut 1

5 1054030012084 Nut M8 1

6 |69647QMNZ120 Nut 1

7 047220060184 Pin 6x16 1

8 1044110Q160164 Cotter pin1.6x16 1

9 69280QMNZ120 LLnaHr 3agHero Topmo3sa |Hose, rear brake 1
GYL-tvn

10 |69292QMNZ120 Bolt 2 1

11 |69293QMNZ120 Washer 4

12 [69100QMNZ120 CynnopT 3agHero Caliper, rear brake 1
TopMo3a GYL-tun

13 |69140QMNZ120 Konoaka 3agHero Pad set 2
TopMo3a GYL-tun

14 (04411Q200201 Cotter pin2x20 1

15 |69115QMNZ120 Spring, pad 1

16 [02304Q060162 Bolt M6x16 2

17 169694QMNZ120 Cover 1

18 [43011QNA2000 Mepanb Topmosa GYL- |Pedal, brake 1
T™™n

19 (094430160007 Spring 1

20 ]43131QMN2000 Hook, spring 1

21 ]05409Q081081 Nut M8 1

22 [09407Q204005 Band 200x3 1

No. |Part No. Q'ty

1 51104QMNZ050 Mepo Bunku nesoe GYL- [Fork assy, front LH 1
™n

2 51103QMNZ050 Mepo Bunku npasoe Fork assy, front RH 1
GYL-tun

3 51513QMNZ050 Stopper 2

4 [51113QMNZ000 Bolt 2

5 |51161QMNZ050 Rim 2

6 |51154QMNZ050 Seal 2




7 51140QMNZ050 Tube, outer LH 1
8 51143QMNZ050 Bracket, disk 1
9 02104Q060122 Bolt M6x12 2
10 [59471QMNZ050 Cover 1
11 (034110050202 Screw M5x20 4
12 [054040Q012052 Nut M5 4
13 |51133QMNZ050 Bracket, front wheel 1
14 (034140050123 Screw M5x12 4
15 (036110008221 Screw M8x22 1
16 [52454QMNZ050 Cover, front fork LH 1
16A [52454QMN2010 Cover, front fork LH 1
17 [52453QMNZ050 Cover, front fork RH 1
17A [52453QMN2010 Cover, front fork RH 1
18 [51450QMNZ050 Clip 1
18A [51450QNA4010 Clip 1
19 ([51117QMNZ050 O ring 2
20 |51131QMNZ050 QOutter tube 2
21 |51123QMNZ050 Clip 2
22 |51156QMNZ050 Washer 2
23 |51153QMNZ050 Qil seal 2
24 |51159QMNZ050 Ring, oi | seal stopper 2
25 |[51173QMNZ050 Rubber protector 2
26 |51120QMNZ050 Telescope 2
27 |151171QMNZ050 Spring 2
28 |51176QMNZ050 Spacer 2
29 |511120Q0MNZ050 Postion, inner 2
30 |51149QMNZ050 Clip 2
31 |51181QMNZ050 Rubber 2
32 |51148QMNZ050 O’ ring 2
33 |51189QMNZ050 Bolt 2
34 |51152QMNZ050 Bushing 2
35 |51172QMNZ050 Bushing 2
36 |51576QMNZ050 Washer 2




5. NaHenb npnbopos

1/1A/1B/1C/1D—

No. |Part No. Q'ty
1 34011QMN2000 MaHenb npubopos B Speedometer assy 1
cbope GYL-tun
1A |34011QMN2050 Speedometer assy 1
1B [34011QMN2220 Speedometer assy 1
1C [34011QMN2000A Speedometer assy 1
1D |34011QMN2000B Speedometer assy 1
2 34910QMN2000 Cable assy, speedmeter |1
2A |34910QMN2010 Cable assy, speedmeter |1
2B |34910QLY2220 Cable assy, speedmeter |1
2C |[34910QMN2210 Cable assy, speedmeter |1
3 |34950QMN2000 Bracket, speedmeter 1
3A |34950QMN2080-000 Bracket, speedmeter 1
3B [34950QMN2010 Bracket, speedmeter 1
3C [34950QMN2120-000 Bracket, speedmeter 1
3D [34950QLY2020 Bracket, speedmeter 1
4 [023040Q060202 Bolt M6x20 2
4A 102104Q050161 Bolt M5x16 2
5 ]02304Q060162 Bolt M6x20 2
5A 101604Q060251 Bolt M6x25 2
6 |33644QAFZ000 Cushion 90x20x4 1
7 34191QMN2000 Cushion 2
8 34110QMN2000 Upper case, speedmeter |1
9 34014QMN2000 Dial plate assy 1
9A |34014QMN2050 Dial plate assy 1
9B |34014QMN2220 Dial plate assy 1
9C |34014QMN2000A Dial plate assy 1
9D |34014QMN2000B Dial plate assy 1
10 (34114QMN2000 Lower case, 1
speedometer
11 {04010Q021001 Screw ST2.9x10 5
12 104010Q021201 Screw ST2.9%12 3
13 [34170QMN2000 Wire assy, speedmeter |5
14 (07112Q010101 Bulb, speedmeter 12V |6
2W
15 |34192QMN2000 Bush 2
16 |054200Q051051 Washer 5 2
17 05420Q041031 Washer 3 3




6. ®apa, o6TekaTenb dapbl

No. |Part No. Q'ty
1 QM200GYF24-11 dapa B cbope GYM-Ttun [Headlamp assy 1
2 35012QMN2010 Reflector, head lamp 1
3 [09132Q040018 Screw ST4.2x13 3
4 {071100Q003121 Bulb HS1 1
5 ]071100Q011121 Bulb, position W5W 1
6 |35013QMN2010 Socket assy 1
7 351270QMN2010 Spring clamp 1
8 [351940Q0MN2010 Clip, head lamp 1
9 |040200Q020801 Screw ST2.9%8 2
10 054200011031 Washer 3 1
11 [QM200GYF29-15 obTtekartenb nepegHun  [Cowling assy 1
BeEpXHU YepH. GYM-Tun
12 |94518QMNZ2010 XomyT obTekarens Rubber strip 4

dapbl GYM-Tun




7. 3agHee Kpbisio ¢ oHapem

No. |Part No. Q'ty
1 35071QMN2010 Tail lamp assy 1
1A |[35071QMN2060 Tail lamp assy 1
2 35702QMN2010 doHapb 3agHun B cbope [Tail lamp assy 1
GYM-1un
3 35712QMN2000 CTtekno 3agHero cdoHaps [Lens, tail lamp 1
GYL-tun
4 [35713QMN2000 Seal , tail lamp 1
5 |35714QMN2000 Body, rear lamp 1
6 35078QMN2010 Socket wire assy 1
7 |135720QMN2010 LED lamp 1
8 |040100Q041804 Screw ST4.2x18 2
9 ]034110Q050124 Screw M5x12 2
10 054200021054 Washer 5 1
11 |35761QMN2000 Clip, wir assy 2
12 104010Q041204 Screw ST4.2x12 3
13 |35091QMN2000 Lens, license plate lamp |1
14 |135917QMN2000 Seal, license plate lamp |1
15 |071100Q011121 Bulb, license plate lamp |1
16 35918 QMN2000 Cushion 17x10x1 1
17 [631120QMN2000 Kpbino 3agHee GYL-tun |Rear fenderi 1
17A163112QMN2040 Rear fenderi 1
18 [63119QMN2000 Insulator 1
19 102304Q060252 Bolt M6x25 2
20 |054200Q051061 Washer 6 4
21 |35762QMN2000 Seal 1
22 091590060004 Nut M6 4
23 |35902QMN2000 Reflector, rear 1
23A |359020Q0MN2040 Reflector, rear 1
24 1096300311204 Reflector, rear 59x31 1
24A 109630Q393201 Reflector, rear 64x39 1
25 [054200Q011054 Washer 5 1
26 |054040Q011052 Nut M5 1
26A [054010Q012054 Nut M5 1
27 |35714QMN2010 Reflector, LED lamp 1
28 [091690Q060012 Washer 4
29 ]09320Q080002 Cushion 08007 4
30 |[33644QAFZ000 Cushion 2
31 |96720QMN2050 Bracket 1
32 |35094QAGZ050 Reflex reflector comp 2
33 |05401Q012061 Nut M6 2
34 |054200Q011061 Washer 6 2







